

TEST REPORT

Client: Brentano, Inc.
260 Holbrook Drive
Wheeling, IL 60090
Attention: Lan Chenh
E-Mail: Lchenh@brentanofabrics.com

Sample Description as Declared :

Sample Description : Upholstery Fabric
Color : 1253-01 and 1253-06
Style # : 1253 Archie
Fabric/Garment Weight : Not Provided
Fiber Content : 100% Solution – Dyed FR Polypropylene
No. of Samples: 2
End Use : Indoor/Outdoor Upholstery
Care Instructions : See Product
Sample Received Date : January 05, 2023
Final Confirmation Received Date: January 05, 2023
Report Completion Date : January 11, 2023



Intertek

545 E Algonquin Road, Suite F
Arlington Heights, Illinois 60005
Telephone: 847-871-1020 Fax: 847-439-6156



TESTING LABORATORY
AT-1348

Test Performed As Requested by Client:

16 CFR 1640: Standard for the Flammability of Upholstered Furniture, CA TB 117: 2013 - Smolder Resistance of Materials Used in Upholstered Furniture
Section 1 – Cover Fabric Test

Sample Description: Upholstery - (1253- Beige Color Fabric)

Initial Test			
	Vertical Char Length (in)	Mock-up Specimen Continues to Smolder after 45 minutes	Mock-up Specimen Transitions to Open Flaming
Specimen 1	1.1	No	No
Specimen 2	1.2	No	No
Specimen 3	1.2	No	No

Conclusion:

The Sample submitted for testing **Passes** the requirements in 16 CFR PART 1640.5 Standard For The Flammability of Upholstered Furniture, California Technical Bulletin 117-2013
Section 1: Cover Fabric Test

AATCC TM8:2016e – Colorfastness to Crocking: AATCC Crockmeter Method

Staining Evaluation Method: Gray Scale for Staining

Test Results:

Specimen/Sample	Original	
	Dry	Wet
Upholstery Fabric In Red Stripe – 1253-06	4.5	4.5

Intertek

545 E Algonquin Road, Suite F
Arlington Heights, Illinois 60005
Telephone: 847-871-1020 Fax: 847-439-6156



AT-1348